OSKCToR

0.S. 75 LAE—9— NiRkiAE

OWNER'S INSTRUCTION MANUAL FOR THE O.S. BRUSHLESS MOTORS
OMA-5025-375 / OMA-5020-490 / OMA-5015-650 / OMA-5010-810

COEVE. 0.8.7FYLRAE—Y—ZEBEVEIFWEREE, X2 &l
BHODBESSTVWET, FRMBRBERITRAI VLR - 7U5—0O

It is of vital importance, before attempting to operate your motor, to
read the general ‘SAFETY INSTRUCTIONS AND WARNINGS’
mentioned below and to strictly adhere to the advice contained therein.

—5— - E—5—TF,
RE2LDEE

SERADHEIIC "REEDTHER 2L BEHADLE, ELL SERLSLIES L,

NE . B

* COREEDIEEAEIL HRICPHDODALANDBEPIEBEERRICHIES ZIHD
HDTT,WITNERLICHIZEELRRNATID TR Fo UK EIV BILRE%E
DHFE—F —DHEAZERBURNE, E—F— %2 L2IERTZDEHLES
DEFETT, WOLERRDAHZTEZ L TR REIERLTIEZ L,

* [@ERLTVWSTORZICIEHER TN RWTIZS W T HZ T 2BNA B D £,

* BEAOGBGREZDE—F—AEPIY  O—5—(ESC) FIEFICMEALTWRIEE
HH0EFEMNDEPIFEDRNIHDET,

% I\ T —IAKBETT, KEDB—NIHDET,

* AP EIERRITEAT TV LAE—F — T MOERICHERLARNTILEE 0,
FreE— Y —BRICIFTFREEUL LOBEEMNIRNTIEZ W,

* AE—ROY R O—5—(ESC)ICEND FIF2&. OV hNO—5—DFBEEICHK - TIE
U<ERUTKIEEWESCEFERE T IC. E—F—&/\vTFU—2BEFEER LRV TL
fEE0,

% EABRTOARTTHEDERS L THIAERNIDE T, TARTA—H—D5HEE
ICRE>TLIEE L,

* E—4 —FERCEFHUTHSHBBI UK ISV EBHENICHREI T 28T HOBNH G
NEF,

$ BECE—Y—EBD 2 S EROHAZ DI RICHE > T RERICED I T
FEEWE—F—DETNTT HET BN HDET,

* TORTEFE—F—ICE>RIELVWAZ S (BR) EEYFOEDEFERLTZE W,
WBULTHETZB/NNBDET,

* TOARSBEECPFINE 1D AL THREDNBNIEHER ICERALBNT S
Wo K720 % LW TSV REIL T AT 28BN D HD £,

* TORSOBMDRFERBOTARTTY TY—%FT—5 —XA Vv 7 MNcHERICE
DT et 7ORT Ty v ETARTFY M NA R/ THREICED [FlITdes
W AT IFEBID ZHZENRNDEIR U, D IRH LTI W, TARTHROHEL
TTH%ET2RNIHDET,

* E—F—EHKETRBEDERASERDE VIO KDHD B ET B TR (CEFR
UIBWTLIEE W KR NIcF TIRIFT 2 ERE T 2BNDEDF T,

* AVRNO—F—REDE—F—Lv TV 75T DIHERIETOARTPTOARTTY 7Y
—ZDRIEITZHRIENT T LTSV £ E—F — DRIERERD AT 2 7]
BEMDHDHREDIET L TLIEE L,

* E—F—HDSHTWSU—RNREVIRTUZDECLED LBRWT S W ET 7%
nhHnEY,

* WRZEHEUICDIBHLIED 2156 B BRERMEOERE SERRVEMRRE
LR COERBEELE T AL E T SAREIL T TERRIEMERY. A
BEADERRBHEEVWSHEREZFRUGENBDE I, E—F—. I O—F—./\y
TU—FEOEY TV HRBEYE RN ERNAEEZ TR BNNBDET,

NFFIT=)LROARIHT—(XR)
E—bk>aUyoFa—7

HEHER 7axs7975— —=

Ny ooV h —=H

B EEITDOWT
EBEFLEINDHEIF. TOSTYI VT —E R FTEEDIEE L,
ZOR HERORES L MESEAFERBE TESLTHEUREERILZI,
BEROBIIWCOWTIF BEEIAL V7 M —ERITEIDFEES B TWILEET,
EEREAR BEEZRAFNINEVLSBEVLED,
EER T/ —HRICEIIZEMELIE. TOSTY YV —ERRIEFTHEENL
EXH
OSTyyVH—EREHR
55 (06)6702-0230 (E&) FAX (06) 6704-2722

| 7ORSTF—9%

TARST—=FF—fITT, APCTOARTHERH, Y FOEDE LBEFH,
ZOMIETY Y VAERYT, BitlE, Li-Po/N\y 7V —ERBEOEILE,
BEET—FIE. HBETSEBTHD ., BFRBICLDEBRDET,
EREELTRHERETREICAE VBRI BETY,

J> hA—F—(ESC)¥Li-Po/\y 7 DHFREBEANTHERL £ L\,
XBEEHABROBECTHE XESCIFYMESC(OCAYY—X)%HEH
XEATORTIEAPCEFER

SAFETY INSTRUCTIONS AND WARNINGS

* Remember that your motor is not a “toy”, but a highly efficient machine whose
power is capable of harming you, or others, if it is misused or abused. As owner,
you alone are responsible for the safe operation of your motor, so act with
discretion and care at all times.

s Never touch, or allow any object to come into contact with the rotating propeller.

* Motor and speed controller (ESC) generate considerable heat. Do not touch any
part of the motor nor speed controller, or results in a serious burn.

* Batteries are flammable. Keep fire away from them.

* This motor was designed for model aircraft. Do not attempt to use it for any other
purpose. Never apply voltage more than acceptable range for power supply.

* When connecting the motor to the speed controller (ESC), be sure to follow the
instruction manual supplied with the speed controller. Never connect the motor
directly to the batteries.

* Any propeller requires utmost attention to handle. Be sure to follow the instruction
manual supplied with a propeller.

* Operate the motor only after installing it on the model, or there is a possibility of injury.

* When installing the motor on the model, install it securely following the instruction
manual supplied with the model.

* Use only a suitable size, diameter and pitch, propeller to the motor., or there is a
possibility of injury by flying off propeller.

*x Discard any propeller which has become split, cracked, nicked or otherwise
rendered unsafe. Never attempt to repair such a propeller: destroy it. Do not
modify a propeller in any way.

* Firstly, install the propeller adapter assembly supplied securely on the motor main
shaft, then install a propeller on it. Firmly tighten the propeller washer and propeller
nut using a correct size wrench. Always check the tightness of propeller nut and
retighten it, if necessary, before starting the motor.

* The motor is not waterproof. Never operate it under the high humid or water contacting
circumstances. Never operate the motor with wet hand, or you will get a shock.

*Remove all the rotating parts such as the propeller and propeller adapter
assembly and possible interfering parts with motor rotating part before carrying
motor settings via speed controller (ESC).

* Never cut the lead wires from the motor, or it may cause motor failure.

* Sufficient technical understanding, careful operation and especially discretion to
safety are required to build and operate models. Incomplete nor sloppy building of
a model, careless operation may cause serious injury to human body or damage to
property. Improper settings of the motor, speed controller (ESC), batteries, etc.
may cause mechanical and electrical failure.

Il Accessories supplied with the motor
Propeller Adapter Assembly

Motor Mount Assembly

Gold Connectors (Female)
Heat Shrink Tubes

| Propeller Data Chart |

Propeller data are just examples. Used propellers are APC. E in the size stands for
designed for electric motor. Others are designed for engines. Shown data are just
for reference. Data may vary according to various conditions. Be sure to measure
the current value with a measuring instrument. Be sure to use the motor within the
acceptable range of the speed controller (ESC) and Li-Po batteries.
NOTES * Voltage is measured when the battery is fully charged.

* APC propellers are used. *0.S. ESCs (OCA Series) are used.




OMA-5025-375 #&A/ESC OCA-280, OCA-3100HV, OCA-3070HV OMA-5015-650 #AESC OCA-280, OCA-3070HV
ZOXS(DxP) |Li-Pot/L#| BEV) | BRA) | BAW) |#tH(kg) |EEH(rpm) TORS(DxP) |Li-PotL| BEV) | BRA) | BAW) | #h(kg) |EEHK(rpm)
Propeller | LiPo cell | voltage | current | wattage | thrust r.p.m Propeller | LiPo cell | voltage | current | wattage | thrust r.p.m
148 6l 252V | 36A 907W | 3.7kg 8,400 12x10E 4t 168V | 55.0A | 924w [ 23Kg 8,690
7l 29.4V_| 47A | 1,382W | 4.8kg 9,570 13x6.5E 4t 168V | 385A | 647W | 3.0Kg 9,320
14x10 6t 25.2V 40A | 1,008W | 4.3kg 8,100 13x8E 4L 16.8V | 45.0A 756W | 3.1Kg 9,050
7Tl | 204V | 54A | 1588W | 5.6kg 9.300 13x10E el 168V | 675A | 1,134W | 28Kg | 8,330
15x8E 6 | 252V | 39A | 983W 1 45kg | 8200 14x7E 2l | 168V | 495A | 832W | 34Kg | 8950
7L 29.4V_| 52A | 1,529W | 5.8kg 9,300
14x10E 4t 168V | 63.0A | 1,058W | 3.6Kg 8,480
15x10E 6Ll | 252V | 45A | 1134W | S4kg | 8000 15x7E 2t | 168V | 665A | 1,117W | 43Kg | 8340
7t 29.4V | 64A | 1,882W | 6.9kg 9,100 X - : . 219 .
16xBE 6tL 252V A7A 1,184W 5.2kg 8000 15x8E 44)L 16.8V 67.5A | 1,134W 4.2Kg 8,270
7L 29.4V 64A 1,882W 6.7kg 9,000 E :E&F For Electric
16x10E 6L 252V | 56A | 1.411W | 6.2kg 7,800
7l 294V_| _71A | 2,087W | 7.3kg 8,500 = l
16w 2E 5L 210V | 56A | 1,176W | 5.0kg 6,400 OMf\ 501_0 819 EEEES oc,f\ 280 _
6t 25.2V 78A | 1,966W | 6.3kg 7.200 TONZ(DxP) | Li-Potz)LE| BEV) | BR(A) | BAW) | #Hkg) | EEH(rpm)
y 5t)L 21.0V A4 924W | 3.9kg 6,500 Propeller LiPo cell | voltage | current | wattage | thrust r.p.m
17x8E" 6t 252V | 62A | 1,562W | 5.2kg 7,600 12x8E 4t 16.8V 51A 857W | 3.2Kg | 10,300
E :E#HA For Electric 12x10E 3L 12.6V 54A 680W 1.7Kg 7,380
%1 7X8EE A 7 ONS (" XOAR% (3 13x6.5E 4t 16.8V 55A 924w | 3.7Kg | 10,150
17x8E propeller used is XOAR. 13x8E 4t 16.8V 62A | 1.,042W | 3.7Kg 9,930
13x10E 4t 16.8V 78A | 1310w | 3.6Kg 9,370
OMA-5020-490 &AESC OCA-280, OCA-3100HV, OCA-3070HV 14x7E 2ol 168V | 70A | 1.176W | 4.0Kg 9.660
ZORZ(DxP) |Li-Potz/L#| BE(V) | BRA) | BAW) | #Hke) |EE#rpm) 14x10E 3t 12.6V 54A 680W | 2.7Kg 7,380
Propeller LiPo cell | voltage | current | wattage | thrust rp.m E:®&F For Electric
14x7E 5t 21.0V_| 33A 693W | 3.5kg 8,600
6L 252V | 47A | 1,184W | 4.8kg 10,000
14x8 5t 21.0V_| 47A 987W | 3.4kg 8,080 S
6L 25.2V 64A 1,613W [ 5.2kg 9,900 E—HT—ARYIR Motor Specifications Charts
14x10 5t 21.0V 50A | 1.050W | 4.3kg 8,100 %17 | OMA- OMA- ONA- ONA-
6L 25.2V 70A | 1,764W| 5.8kg 9,400 B B Item :
oL 21.0vV | 49A | T029W| 45kg 3200 = unit | 5025-375 | 5020-490 | 5015-650 | 5010-810
15x6E 6L 25.2V 70A | 1,764W| 59kg 9,400 B % Poles 14 14 14 14
e mr = == = i xfweqn s o [ w0 | ms | o
. . .2kg , T -
- Ve 16.8V 39A 655W | 3.5kg 5,600 Y M‘? R W!re length mm 125 110 110 110
X 5tL 21.0V 59A 1.239W | 5.1kg 7.900 J—R#R K& | Wire gauge 20.38x20 | ©0.38x20 | ©0.38x20 | @0.38x16
16x10E AL 168V | 46A 773W | 4.1kg 6,400 R Male connector mm 40 40 40 40
5t 21.0V 68A | 1.428W | 59kg 7,600 v 222 148
T6x12E 4| 168V | 62A | 1.042W| 4.4kg | 6.000 R ga:eg Vonagf 259 : ‘ 148
- 46l 16.8V | 50A 840W | 3.6kg 6,300 BT (39) |Gy minctos). A 50 50 50 45
X 5L 21.0V 75A | 1.575W ]| 5.0kg 7500 - Maximum ourrent
"B For Electric BABR (58) | VO O A 90 90 85 80
51 7XBET AT O XOARE £ EEEER No-load current A 20/10V | 1.5/10v | 1.5/10v | 1.8/10V
17xBE propeller used is XOAR. ARER Phase resistance | mQ | 275 230 20.0 245
BEa>495v2 | Phase Inductance | uH 43.0 33.0 25.0 27.4
E—9—Y414X% Dimensions Chart | SAME Maximum efficiency | % 85 | 85ME 851 F 8551 F
%R (mm) Dimension (mm) KV1{& KV rom/V 375 490 650 810
D A BEH Turns T 16 16 16 20
B = *EE (20 7&U—RR) Weight (wire included)
K
ojw a
s i
HF G | HR
1% Model A B C D E F G | HF | HR | J K L M P Q R S
OMA-5025-375 | 78.0 | 61.5 |©50.0| 34.0 |@27.0| 40 | 1.0 | 11.5 |—— | @6 |©9.0 |M8x1.0| 30.0 | 30.0 |268.0|@58.0| @4.1 |M4x0.7 |M3x0.5
OMA-5020-490 | 72.5 | 56.0 |250.0| 34.0 |227.0| 40 | 1.0 | 11.5 | —— | @6 |©9.0 |M8x1.0| 30.0 | 30.0 |268.0|@58.0| @4.1 |M4x0.7 |M3x0.5
OMA-5015-650 | 68.0 | 51.5 |250.0| 34.0 |@27.0| 40 | 1.0 | 11.5 | ——| @6 |©9.0 |M8x1.0| 30.0 | 30.0 |268.0|©58.0| @4.1 |M4x0.7 |M3x0.5
OMA-5010-810 | 63.0 | 46.5 |©50.0| 34.0 |@27.0| 40 | 1.0 | 11.7 | ——| @6 |@9.0 |M8x1.0| 30.0 | 30.0 |268.0|258.0| @4.1 |M4x0.7 |M3x0.5
NI I*%%ﬁit%*i 0.5.ENGINES wroco.ro

T546-0003 AMRMERESTXS)ISTHG-15
BEE (06)6702-0225 (ff) FAX (06)6704-2722

URL : http://www.os-engines.co.jp

6-15 3-Chome Imagawa Higashisumiyoshi-ku
Osaka 546-0003, Japan TEL. (06) 6702-0225
FAX. (06) 6704-2722

601510800000

122105

© Copyright 2012 by O.S. Engine Mfg. Co., Ltd. All rights reserved.




	60151080_50シリーズ_1.pdf
	60151080_50シリーズ_2更新

